
Parts Diagram

Warning: This drawing format requires special non-standard fonts!!
Make sure the appropriate font files are installed!!!

TT Humanst 521 BT (page heading)
TT Humanst 521 BT Light (drawing title)

O HelveticaLTStd-Cond (table column headings)
O HelveticaLTStd-LightCond (table text and call-outs)

Item Part Number Item Description Req Qty
1 APRLS Assembly, Molded Plywood Seat 1 

APRLS Assembly, Molded Plywood Seat w/ Upholstery 1
2 87.0458.BL.X Assembly, Apply Pedestal Spider & Mechanism 4
3 PT.06.6040.BL.X Handle, Pedestal 1
4 12.0565.X Screw, 1/4-20 x 1/2" Hex Head with Nylok 1
5 15.1084.D Cylinder, Pneumatic Height Adjustment, Type D (used with plastic base) 1

15.1078.X Cylinder, Gas Seat Height Adjustment (used with aluminum base) 1
6 46.2995.XX.X Base, 5 Blade Pedestal Stool 1

SIFT.015.X Aluminum Base, Apply Task Chair 1
7 09.0440.BL.X Caster, 60mm Diameter Carpet (black only) 5

09.0441.BL.X Caster, 60mm Diameter Hard Floor (black only) 5
8 ARSC Assembly, Replacement Seat Cushion 1
9 12.1160.X Screw, #12-16 x 1/2" #10 Truss Head 4

 Armless Task ChairTMApply

February 2024
 

©2024 Krueger International, Inc.  All Rights Reserved · P0035-0132 · Rev. 4 · Page 1 of 1

KI · 1330 Bellevue Street · Green Bay, WI 54302 · 1-800-424-2432 · www.ki.comITEM QTY MODEL No. MODEL NAME

1 1 03-0103 FOAM, SEAT

2 10 09-0440 CASTER, Ø60mm CARPET

3 8 12-0565 SCREW, 1/4-20 X .50 HEX HEAD W/ NYLOK

4 4 12-1160 SCREW, #12-16 X .50 #10 TRUSS HEAD HI-LO ZINC

5 8 12-2003 SCREW, 5/16-18 X 3/4 HX HD T/F

6 2 15-1084-D CYLINDER, PNEUMATIC HEIGHT ADJUSTMENT, TYPE D

7 2 15-1084-D-1-1<<15-1084-D>>CYLINDER

8 2 15-1084-D-1-2<<15-1084-D>>CAP, CYLINDER

9 2 15-1084-D-1-3<<15-1084-D>>BUSHING

10 2 15-1084-D-1-4<<15-1084-D>>ROD

11 2 15-1084-D-1-5-1<<15-1084-D>>UPPER THRUST WASHER

12 2 15-1084-D-1-5-2<<15-1084-D>>LOWER THRUST WASHER

13 2 15-1084-D-1-5-3<<15-1084-D>>CAGE

14 10 15-1084-D-1-5-4<<15-1084-D>>BALL

15 2 15-1084-D-1-5<<15-1084-D>>BEARING ASSEMBLY

16 2 15-1084-D-1-6<<15-1084-D>>CLIP WASHER

17 2 15-1084-D-1-7<<15-1084-D>>CLIP, GAS CYLINDER

18 2 15-1084-D-1<<15-1084-D>>ASSEMBLY, CYLINDER

19 2 15-1084-D-2-1<<15-1084-D>>ACTUATOR

20 2 15-1084-D-2-2<<15-1084-D>>PISTON

21 2 15-1084-D-2<<15-1084-D>>ASSEMBLY, PISTON

22 2 46-2995 BASE, 5 BLADE PEDESTAL STOOL

23 1 46-5425 LINER, STANDARD SEAT PAD

24 1 47-0827 ASSEMBLY, MOLDED PLYWOOD SEAT

25 2 47-0827-01 SEAT, MOLDED PLYWOOD

26 8 47-0827-02 ASSEMBLY, WOOD SEAT PUCK

27 8 47-0827-02-1 PUCK, WOOD SEAT SUPPORT

28 8 47-0827-02-2 T-NUT, 1/4-20 X 5/16

29 1 47-0827-U ASSEMBLY, MOLDED PLYWOOD SEAT W/UPHOLSTERY LINER

30 2 47-0828 BRACKET, PLYWOOD SEAT SPIDER

31 2 87-0458 ASSEMBLY, APPLY PEDESTAL SPIDER & MECHANISM

32 1 APDNAP ASSEMBLY, ARMLESS TASK CHAIR

33 1 APDNAU ASSEMBLY, ARMLESS TASK CHAIR W/ UPHOLSTERED SEAT

34 1 P0035-0132 ASSEMBLY, APPLY ARMLESS TASK CHAIR

35 2 PT-06-6040 HANDLE, PEDESTAL

36 2 PT-08-6000 CASTING, PEDESTAL CYLINDER

37 2 PT-15-6005 LEVER, HEIGHT ADJUSTMENT

1 MD D14-0232 14-May-14 Add Aluminum Base and coordinated Cylinder to Parts Diagram 

.LXX = Select Laminate 
ARSC includes 12.1160.X
15.1084.D uses 46.2995.XX.X.
15.1078.X uses SIFT.015.X.

Optional Upholstered Seat

4

5

6

7

2

3

8

9

1
1


	Sheet 1
	Views
	new_view_1



